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Only the relevant tests were performed for updabelyct. Full test results are provided
test report TELRAD_FCC.23395_DTS

1.1 Basic description

Equipment Category

Model name

FOCUS RXR-SD

Destination

Electrical Meter with 2-Way RF communicator

Configuration

Combined equipment (Equipment where the radio part
is fully integrated within another type of equipren

FCC ID number

NTA3GINTRP1

1.2 Technical characteristics declared by manufacturer

Assigned frequency range
Operating frequency range

Peak output power

Antenna type

Antenna gain

Transmitter aggregate data rate
Type of modulation

Modulating test signal (baseband)
Transmitter duty cycle

Supply voltage

902 - 928 MHz
905.43 - 923.546 MHz (BRdulation)
916.3 MHz (FSK modulation)

20.10 dBm — (BPSK modulation)
18.85 dBm — (FSK modulation)

Integral
3 dBi
60 kbps
BPSK; FSK
PRBS
1%
110 VvDC £ 10 %
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1.3 Photos

Figure 1.3.1 Front view 1
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Figure 1.3.2 Front view 2
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2 GENERAL INFORMATION ABOUT TESTS

2.1 Test program and results of the tests

1 15.247(b)3 Peak Output Power Pass

15.207(a) Conducted Emissions Pass

3 15.247(d) Radiated Spurious Emissions Pass
Tested by: Reviewed by:

Leading engineer

tests No. 1: Laboratory engineer 4
/l;g Trifonov M L‘“Eiodor Shubin
tests No. 2, 3: Laboratory engineer %
7
%2 "’% Vladimir Osaulko

2.2 Test conditions and test modes

Normal temperature and humidity:

- temperature: from +15 °C to +35 °C;
- relative humidity: from 20 % to 75 %
Normal power source:

- Unom = 120V AC

The frequencies for the testing

~ Chapne =
Low
Mid : 916.300
High 923.546
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2.3 Test equipment used

Ne Name Mode Inveqtory or
serial No.

1. | EMI Test receiver/spectrum analyzer R&S ESU-26 100260
2. Schwarzbecl

Antenna (30 — 1000) MHz UBAA 9114 9111-214
3. ETS-Lingrer

Antenna (1000 - 10000) MHz 1-18GH; 00110301
4. | Digital multimeter FLUKE 189 89750179
5. e 3 Agilent

Preamplifier (0.1-18) GHz 87405¢ MY47010400
6. | Psychrometer BUT-2 BO31
7. | Shielded Semi-Anechoic Chamber “DON” 1

All listed above test equipment is calibrated amtited in accordance with established
procedure. The equipment has certificates curremtigrce.

Ancillary equipment

Ne Name M od€
1. Master meter DMMR-BT1
2. ComHUB “SUNIX”

2.4 Measurement uncertainty

Parameter Maximum uncertainty
Radiated emission +5,2dB
Conducted Emissions + 3,6 dB
Frequency +1 x 10°
Temperature +1°C
Humidity +2%
Voltage supply AC 2%

This uncertainty represents an expanded uncertarpressed at approximately the 95 %
confidence level using a coverage factor of k = 2.
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2.5 Photo of test site

Figure 2.5.2 Radiated measurement
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Figure 2.5.3 Conducted measurement
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3 REPORT OF MEASUREMENTSAND EXAMINATIONS

3.1 Peak Output power

3.1.1 Test requirements 15.247(b)3

b) The maximum peak conducted output power of thentional radiator shall not exceed the
following:

3) For systems using digital modulation in the 928 MHz, 2400-2483.5 MHz, and 5725-5850 MHz
bands: 1 Watt. As an alternative to a peak poweasmement, compliance with the one Watt limit can
be based on a measurement of the maximum condoatpdt power. Maximum Conducted Output
Power is defined as the total transmit power dedigego all antennas and antenna elements averag
across all symbols in the signaling alphabet whenttansmitter is operating at its maximum power
control level. Power must be summed across allnaiaie and antenna elements. The average must
include any time intervals during which the tranteniis off or is transmitting at a reduced poweardll.

If multiple modes of operation are possible (eaternative modulation methods), the maximum
conducted output power is the highest total trahpmiver occurring in any mode.

(4) The conducted output power limit specified arggraph (b) of this section is based on the use
antennas with directional gains that do not exdgetBi. Except as shown in paragraph (c) of this
section, if transmitting antennas of directionainggreater than 6 dBi are used, the conducted outpt
power from the intentional radiator shall be redubelow the stated values in paragraphs (b)(1§2)b)
and (b)(3) of this section, as appropriate, byaheunt in dB that the directional gain of the anten
exceeds 6 dBi.

Table 3.1.1 Peak output power limits

Assigned frequency | Maximum antenna —Eab GNP YOtES Equwa!eqt EE
. . strength limit @ 3m,
range, MHz gain, dBi w dBm dB(uV/m)
902.0 — 928.0 6.0 1.0 30.0 131.2

3.1.2 Test procedure

Test set up is shown in the figure below.

The device shall be set to transmit modulated earri

The field strength of the EUT carrier frequencylsha measured with antenna connected to spectrur
analyzer. To find maximum radiation the turntablaswotated 3600 and the measuring antenna heig
shall be swept in both vertical and horizontal paktions. This level shall be recorded.

To determine the absolute measurement value aisuiiost measurement is performed. The following
steps have to be performed:

1) The EUT shall be replaced with the substitusaotenna. The substitution antenna will have vdrtica
polarization.

2) A signal generator shall be connected to thestfubion antenna, and adjusted to the measureme
frequency.

3) To find maximum radiation the turntable was tet368 and the measuring antenna height shall be
swept in both vertical and horizontal polarizations

4) Subsequently, the power of the signal genersttatl be adjusted until the same level is obtainec
again at the measurement equipment.

5) The radiated power is equal to the power sug@iethe signal generator, increased the substituti
antenna gain minus the cable losses (values in dB).
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6) This measurement shall be repeated with hor@qutiarization of the substitution antenna.
Settings of the spectrum analyzer:

RBW =1 MHz
VBW = 3 MHz
Span = 0 MHz

Sweep time = 50 ms
Detector = peak
Trace mode = max hold

3.1.3 Test setup layout

Figure 3.2.1 Setup for carrier field strength measent
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3.1.4 Test result
Temperature: +18C

ooy
P

]

L]

Relative humidity: 40 %

Table 3.1.2 Peak output power test result

Ferrites

Frel\q;luk?zﬂ &, ge?l::g:gr, Coa>c<“|3_ 0S5, A;ﬁg?a ar_l-gtfna METSF;J.rI:d LJS]IIT: -(I—nglilj:t
dBm dBi height, m dBm N/A)

BPSK modulation

905.430 17.30 3.2 6.0 1.0 20.1 30 Pas$

916.300 17.40 3.4 6.0 1.0 20.0 30 Pas$

923.546 17.90 4.2 6.0 1.0 19.7 30 Pas$
FSK modulation

916.300 16.25 34 6.0 1.0 18.85 30 Pass$
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3.2 Spurious Emissions (radiated)

3.2.1 Test requirements 15.247(d)

(d) In any 100 kHz bandwidth outside the frequebeynd in which the spread spectrum or digitally
modulated intentional radiator is operating, théiogafrequency power that is produced by the
intentional radiator shall be at least 20 dB betbat in the 100 kHz bandwidth within the band that
contains the highest level of the desired powesebtaon either an RF conducted or a radiatec
measurement, provided the transmitter demonstcatepliance with the peak conducted power limits.
If the transmitter complies with the conducted polimits based on the use of RMS averaging over &
time interval, as permitted under paragraph (bdf3)his section, the attenuation required undes thi
paragraph shall be 30 dB instead of 20 dB. Atteaodielow the general limits specified in § 15.209(
is not required. In addition, radiated emissionscWhfall in the restricted bands, as defined in §
15.205(a), must also comply with the radiated eimmskmits specified in § 15.209(a) (see 8 15.20p(c

Table 3.2.1 Radiated spurious emissionslimits

Field strength at 3 m within restricted bands, Attenuation of field
Frequency, MHz dB(uV/m)*** strength of spurious versus
] carrier outside restricted
Peak Quasi Peak Average bands. dBc**
0.009 —0.090 14851285 NA 1285 — 108.5""
0.090-0.110 NA 108.5 — 106 8" NA
0110 -0480 126 8- 1138 NA 106.8 — 93 8"
0490 - 1705 738 -630""
1.705 - 30.0* 69.5
30— 88 NA 40.0 NA 20.0
88 — 216 435
216 — 960 46.0
960 - 1000 54.0
1000 — 10™harmonic 74.0 NA 54.0

* - The limit for 3 m test distance was calculatesing inverse square distance extrapolation factor
as follows:

Lims, = Limg; + 40l09(S/S,),
where $ and $ — standard defined and test distance respecitiveheters.
** - The limit decreases linearly with the logamthof frequency.
*** - The field strength limits applied from loweradio frequency generated in the device, without
going below 9 kHz up to the tenth harmonic of tighkst fundamental frequency.

Table 3.2.2 Restricted bands

MHz MHz MHz MHz MHz GHz
0.09-0.11 8 37625 - 8 38675 73-746 3999 - 410 2690 - 2500 106-127
0.495 - 0.505 8.41425 - 8.41475 748-762 6508 - 614 3260 - 3267 13.25-134
21735 -2.1905 12.29 - 12.293 108 - 121.94 960 - 1240 3332 - 3339 1447 - 145
4.125-4.128 12.51875 - 12.52025 123 -138 1300 - 1427 33458 - 3358 15.35-16.2
417725 -417775 12.57675 - 12.57725 149.9 - 150.05 1435 - 1626.5 3600 - 4400 17.7-214
420725 -4.20775 13.36 - 13.41 156.52475 - 156.62525 16455 - 1646 .5 4500 - 5150 22.01-2312
5.215-6.218 16.42 - 16.423 156.7 - 156.9 1660 - 1710 5350 — 5460 236-24
6.26775 - 6.26825 16.69475 - 16.69525 162.0125 - 16717 1718.8 - 1722.2 7250 -7750 31.2-318
65.31175-6.31225 16.80425 - 16.80475 167.72-173.2 2200 - 2300 8025 — 8500 3643 -365
8.291-8294 255 - 2567 240 - 285 2310 - 2390 9000 - 9200 Above 38.6
8.362 - 8.366 37.5-3825 322 -3354 2483 5 - 2500 9300 - 9500 )
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3.2.2 Test procedure (558074 D01 DT S M eas Guidance v01)

The transmitter was set to the normal operatior@arwith the maximum power rating.
Measurements of spurious emissions outside restricted bands.

Measurement were made in the anechoic chambermeéthl floor (in the band of 9 kHz - 1000 MHz)
and in fully anechoic chamber (1000 MHz - 10000 NiHtdistance of 3 m. The turntable was rotated
test antenna height (in the band 30 MHz-1000 MHa3} altered in the range of 1-4m (in the chambe
with metal floor), test antenna polarization wasraled from horizontal to vertical to find maximum
reading. In the frequency range of 9 kHz to 30 Milzasurements were made with loop antenna place
at the height of 1 m.

1) Reference power was measured on the centereineguof the signal at distance of 3 m using
biconical antenna by the test receiver with théofwing settings: RBW = 100 kHz, VBW = 300 kHz,
Video Detector = Positive Peak.

Spurious emissions were measured:

2) In the band of 9 kHz - 30 MHz with active loaptenna and with the following test receiver sgtin
RBW =100 kHz; VBW=300 kHz; Video Detector = Posdi?eak.

3) In the band of 30 MHz - 1000 MHz with biconicahtenna and with the following test receiver
settings: RBW = 100 kHz; VBW = 300 kHz; Video Detwc= Positive Peak.

4) In the band of 1000 MHz - 10000 MHz with hornteatna and with the following test receiver
settings: RBW = 100 kHz; VBW = 300 kHz; Video Detac= Positive Peak.

5) The worst test results (the lowest margins) wecerded and shown in the associated plots.

Measurements of spurious emissionswithin restricted bands below 1 GHz

Measurement were made in the anechoic chamber matfal ground floor at distance of 3 m. The
turntable was rotated, test antenna height (ab6udi3z) was altered in the range of 1-4m, test amen
polarization was changed from horizontal to veftiodind maximum reading.

Spurious emissions were measured:

1) In the band of 9 kHz - 150 kHz with active loaptenna and with the following settings of test
receiver: RBW = 1 kHz; VBW = 3 kHz; Video Detecter Positive Peak - during prequalification
measurement, Quasi-Peak - during final measurement.

2) In the band of 150 kHz - 30 MHz with active loaptenna and with the following settings of test
receiver: RBW = 10 kHz; VBW = 30 kHz, Video Detecto Positive Peak - during prequalification
measurement, Quasi-Peak - during final measurement.

3) In the band of 30 MHz - 1000 MHz with biconi@itenna and with the following settings of test
receiver: RBW = 120 kHz, VBW = 300 kHz, Video Ddtac= Positive Peak - during prequalification
measurement, Quasi-Peak - during final measurement.

4) The worst test results (the lowest margins) wecerded and shown in the associated plots.

Measurements of spurious emissionswithin restricted bands above 1 GHz.

Measurements were made in the anechoic chambeéstahck of 3 m. The turntable was rotated; tes
antenna polarization was changed from horizontakttical to find maximum reading.

Spurious emissions were measured:

1) In the band of 1000 MHz - 10000 MHz with hornteama and with the following settings of test
receiver: RBW = 1 MHz, VBW = 3 MHz, Video DetecterPositive Peak - during prequalification
measurement, Average - during final measurement.

2) The worst test results (the lowest margins) wecerded and shown in the associated plots.
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Figure 3.2.1 Test setup layout (below 30 MHz)
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3.2.3 Test results

Temperature: +28C Relative humidity: 65 %

Table 3.2.3 Radiated emission measurements fromi30 to 1000 MHz at the 916.3 MHz carrier frequency
(FSK)

Frequency, | Antenna Antenna Field Limit at Margin, Result
MHz polarization | height, m | strength, 3m, dB (Pass,
dBpV/m dBpV/m Fail, N/A)
47.64 V 1.25 21.9 40.0 18.1 Pass
89.12 V 1.50 32.2 43.5 11.3 Pass
232.24 H 1.25 32.4 46.0 13.6 Pass
466.44 Vv 2.00 40.1 46.0 5.9 Pass
905.80 Vv 1.00 43.2 46.0 2.8 Pass

Plot 3.2.1 Radiated emission measurements fromi3@2 td 1000 MHz at the 916.3 MHz carrier frequency
(FSK)
EN 301 489_3m

100r
ool
o]
o]
oo

501

EN 301 483311
40 ‘I ) 4

b 4

Level in dBuV/m

301
| N
20t * . .

101

30M 50 60 80 100M 200 300 400 500 800 1G
Frequency in Hz
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Table 3.2.4 Radiated emission measurements fron® MHz to 10000 MHz at the 916.3 MHz carrier

frequency (FSK - Peak detector

Frequency, | Antenna Antenna Field Limit at Margin, Result
MHz polarization | height, m | strength, 3m, dB (Pass,
dBpV/m dBuV/m Fail, N/A)

1149.00 V 1.00 57.0 74.0 17.0 Pass
2748.00 H 2.00 62.4 74.0 11.6 Pass
3663.00 V 1.50 63.1 74.0 10.9 Pass
3666.00 V 2.00 62.3 74.0 11.7 Pass
4580.00 H 3.00 56.7 74.0 17.3 Pass

Table 3.2.5 Radiated emission measurements fron® MBAz to 10000 MHz at the 916.3 MHz carrier
frequency (FSK - Average detector)

Frequency, | Antenna Antenna Field Limit at Margin, Result
MHz polarization | height, m | strength, 3m, dB (Pass,
dBpV/m dBpV/m Fail, N/A)

1149.00 \Y 1.00 29.2 54.0 24.8 Pass
2748.00 H 2.00 38.3 54.0 15.7 Pass
4580.00 H 3.00 39.0 54.0 15.0 Pass
6157.00 H 2.00 40.9 54.0 13.1 Pass
7334.00 Vv 3.00 41.5 54.0 12.5 Pass

1201
119
100
0]

80T

FCC CFR 47 part 15.209 1-18 GHz

Plot 3.2.2 Radiated emission measurements from 2 t6H0 GHz at the 916.3 MHz carrier frequency (FSK

ECC Part 15 Class B 15.247 Pk

701

601
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a0
30}
20]
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4G
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5G
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Table 3.2.6 Radiated emission measurements fromk0to 1000 MHz at the 923.546 MHz carrier frequenc
(BPSK)

Frequency, | Antenna Antenna Field Limit at Margin, Result
MHz polarization | height, m strength, 3m, dB (Pass,
dBpV/m dBuV/m Fail, N/A)
47.24 V 15 21.7 40 18.3 Pass
104.52 V 1.00 31.6 43.5 11.9 Pass
231.68 H 1.75 45.9 46 0.1 Pass
246.04 H 2.50 34.1 46 11.9 Pass
674.12 V 2.75 36.6 46 9.4 Pass

Plot 3.2.3 Radiated emission measurements fromi3@ td 1000 MHz at the 923.546 MHz carrier frequency
(BPSK)
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Table 3.2.7 Radiated emission measurements frond Midz to 10000 MHz at the 923.546 MHz carrier
frequency (BPSK - Peak detector)

Frequency, | Antenna Antenna Field Limit at Margin, Result
MHz polarization | height, m strength, 3m, dB (Pass,
dBuV/m dBuV/m Fail, N/A)

1006.60 V 4.00 50.1 74.0 23.9 Pass
3694.00 H 3.50 56.7 74.0 17.3 Pass
4618.00 V 3.00 55.1 74.0 18.9 Pass
6136.00 H 1.00 53.4 74.0 20.6 Pass
7776.00 H 2.50 54.5 74.0 19.5 Pass

Table 3.2.8 Radiated emission measurements fro Mz to 10000 MHz at the 923.546 MHz carrier
frequency (BPSK - Average detector)

Frequency, | Antenna Antenna Field Limit at Margin, Result
MHz polarization | height, m strength, 3m, dB (Pass,
dBuV/m dBuV/m Fail, N/A)

1006.50 V 4.00 29.1 54.0 24.9 Pass
3694.00 H 3.50 37.2 54.0 16.8 Pass
4618.00 V 3.00 38.5 54.0 15.5 Pass
6136.00 H 1.00 40.5 54.0 13.5 Pass
7776.00 H 2.50 41.8 54.0 12.2 Pass

Plot 3.2.4 Radiated emission measurements from MBIz to 10000 MHz at the 923.546 MHz carrier

frequency (BPSK)
FCC CFR 47 part 15.209 1-18 GHz
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Table 3.2.8 Radiated emission measurements fromk0to 1000 MHz at the 916.3 MHz carrier frequency
(BPSK)

Frequency, | Antenna Antenna Field Limit at Margin, Result
MHz polarization | height, m | strength, 3m, dB (Pass,
dBuV/m dBuV/m Fail, N/A)

46.20 V 1.5 21.7 40 18.3 Pass
104.48 V 1.00 30.2 43.5 13.3 Pass
216.56 H 2.00 28.8 46 17.2 Pass
447.96 V 1.00 32.5 46 13.5 Pass
678.68 H 3.00 38.7 46 7.3 Pass

Plot 3.2.5 Radiated emission measurements from B@ M 1000 MHz at the 916.3 MHz carrier frequency
(BPSK)

EN 301 489_3m

100r
oo
o]
oo

501 EN 301489 8m

Level in dBuV/m

¢ 4
30t ¢ *
20t *

101

30M 50 60 80 100M 200 300 400 500 800 1G
Frequency in Hz



TC PE TC “OMEGA” FCC TEST RERDNo. 14/989 page 20%f

Table 3.2.9 Radiated emission measurements fron® Bz to 10000 MHz at the 916.3 MHz carrier
frequency (BPSK - Peak detector)

Frequency, | Antenna Antenna Field Limit at Margin, Result
MHz polarization | height, m strength, 3m, dB (Pass,
dBpV/m dBpV/m Fail, N/A)

1050.50 V 1.00 51.7 74.0 22.3 Pass
1833.50 V 3.00 59.4 74.0 14.6 Pass
4707.00 H 2.00 51.1 74.0 22.9 Pass
5718.00 H 2.50 52.5 74.0 215 Pass
7929.00 V 1.50 55.2 74.0 18.8 Pass

Table 3.2.10 Radiated emission measurements frod® MHz to 10000 MHz at the 916.3 MHz carrier
frequency (BPSK - Average detector)

Frequency, | Antenna Antenna Field Limit at Margin, Result
MHz polarization | height, m strength, 3m, dB (Pass,
dBpV/m dBuV/m Fail, N/A)

1050.50 V 1.00 29.1 54.0 24.9 Pass
1833.50 V 3.00 32.5 54.0 21.5 Pass
4707.00 H 2.00 38.4 54.0 15.6 Pass
5718.00 H 2.50 40.0 54.0 14.0 Pass
7929.00 V 1.50 42.1 54.0 11.9 Pass

Plot 3.2.6 Radiated emission measurements from MMDto 10000 MHz at the 916.3 MHz carrier frequenc
(BPSK)

FCC CFR 47 part 15.209 1-18 GHz
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Table 3.2.11 Radiated emission measurements fromk0to 1000 MHz at the 905.43 MHz carrier frequenc
(BPSK)

Frequency, | Antenna Antenna Field Limit at Margin, Result
MHz polarization | height, m | strength, 3m, dB (Pass,
dBpV/m dBuV/m Fail, N/A)
89.12 V 1.00 31.5 40 8.5 Pass
217.40 H 1.75 30.8 43.5 12.7 Pass
246.80 V 2.50 27.6 46 18.4 Pass
466.52 V 1.50 26.9 46 19.1 Pass
676.84 H 2.75 39.3 46 6.7 Pass

Plot 3.2.7 Radiated emission measurements from M 1000 MHz at the 905.43 MHz carrier frequency
(BPSK)
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Table 3.2.12 Radiated emission measurements frad® MHz to 10000 MHz at the 905.43 MHz carrier
frequency (BPSK - Peak detector)

Frequency, | Antenna Antenna Field Limit at Margin, Result
MHz polarization | height, m strength, 3m, dB (Pass,
dBpV/m dBpV/m Fail, N/A)

1811.50 H 3.50 56.9 74.0 17.1 Pass
3622.00 V 1.50 64.4 74.0 9.6 Pass
4732.50 H 3.00 53.1 74.0 20.9 Pass
6298.00 V 4.00 53.3 74.0 20.7 Pass
7925.00 H 4.00 55.0 74.0 19.0 Pass

Table 3.2.13 Radiated emission measurements fr@® MHz to 10000 MHz at the 905.43 MHz carrier
frequency (BPSK - Average detector)

Frequency, | Antenna Antenna Field Limit at Margin, Result
MHz polarization | height, m strength, 3m, dB (Pass,
dBpV/m dBpV/m Fail, N/A)

3123.50 H 2.00 36.5 54.0 17.5 Pass
3622.00 V 1.50 38.3 54.0 15.7 Pass
4732.50 H 3.00 38.6 54.0 154 Pass
6298.00 V 4.00 40.9 54.0 13.1 Pass
7925.00 H 4.00 42.1 54.0 11.9 Pass

FCC CFR 47 part 15.209 1-18 GHz

Plot 3.2.8 Radiated emission measurements from M9 to 10000 MHz at the 905.43 MHz carrier fregexen
(BPSK)
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3.3 Conducted Emission

3.3.1 Test requirements of 15.207

(a) Except as shown in paragraphs (b) and (c)isfsdction, for an intentional radiator that isigesd

to be connected to the public utility (AC) powardj the radio frequency voltage that is conductek b
onto the AC power line on any frequency or frequesiowithin the band 150 kHz to 30 MHz, shall not
exceed the limits in the following table, as meadumusing a 50uH/50 ohms line impedance
stabilization network (LISN). Compliance with theopisions of this paragraph shall be based on th
measurement of the radio frequency voltage betweaeh power line and ground at the power terminal
The lower limit applies at the boundary betweenfteguency ranges.

Conducted limit (dBuV)
Frequency of emission (MH2z) Quasi-peak Average
0.15-0.5 66 to 56* 56 to 46*
0.5-5 56 46
5-30 60 50

*Decreases with the logarithm of the frequency.

3.3.2 Test procedure (ANSI C63.10-2013, Sections 6.3)

The EUT emitted a BEACON (Info + Reading value -akh Status) every 11sec.

The EUT was placed on a platform of nominal sizen by 1.5 m, raised 80 cm above the reference
ground plane. The vertical conducting plane or wlkhn RF-shielded (screened) room shall be locate
40 cm to the rear of the EUT. All other surfacedatfletop or floor-standing EUTs shall be at |t
cm from any other grounded conducting surfaceptidg the case or cases of one or more LISNs.
The measurements were performed on the line urgérnrt a 2m x 2m x 2m screened enclosure by
means of an Impedance Stabilization Network (ISbh)ded to the ground plane and connected to th
spectrum analyzer. The EUT was placed on a nonlicetble, 0.8m above the ground reference plane
and was configured, arranged and operated in a enasonsistent with typical application and load
conditions. Normal performance of the EUT was vedif

Conducted common mode (asymmetric mode) disturbahdbe tested port was investigated in the
appropriate frequency range using the resolutiordbédth per CISPR16-1, Table 7, and QP and
Average readings were taken.

Worst-case results were recorded.
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3.3.3 Test result
Temperature+20°C Relative humidity63%
EUT OPERATING MODE: Transmit
Table 3.3.1 Conducted emission test result (“Phhsatl)
Frequency, | Measured Result, dBpV Limit, dBpV Margin, dB Result
MHz (Pass, Fail,
QP AVR QP AVR QP AVR N/A)
0.157 48.6 38.3 65.6 55.6 17.0 17.3 Pass
0.321 37.2 30.5 59.7 50.5 22.5 20.0 Pass
0.819 32.2 27.2 56.0 46.0 23.8 18.8 Pass
1.219 25.3 18.2 56.0 46.0 30.7 27.8 Pass
3.421 22.9 17.4 56.0 46.0 33.1 28.6 Pass
4.139 22.9 14.0 56.0 46.0 33.1 32.0 Pass
8.061 18.5 12.2 60.0 50.0 41.5 37.8 Pass
30.000 28.2 19.4 60.0 50.0 31.8 30.6 Pass
Table 3.3.2 Conducted emission test result (“Néutead)
Frequency, | Measured Result, dBpV Limit, dBpV Margin, dB Result
MHz (Pass, Fail,
QP AVR QP AVR QP AVR N/A)
0.165 47.9 37.2 65.2 55.2 17.3 18.0 Pass
0.292 38.6 29.8 60.5 50.5 21.9 20.7 Pass
0.819 26.7 22.9 56.0 46.0 29.3 23.1 Pass
1.162 19.4 13.9 56.0 46.0 36.6 32.1 Pass
4.009 20.7 13.0 56.0 46.0 35.3 33.0 Pass
4.138 20.7 12.8 56.0 46.0 35.3 33.2 Pass
14.051 15.7 13.3 60.0 50.0 44.3 36.7 Pass
17.547 25.2 22.4 60.0 50.0 34.8 27.6 Pass
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Plot 3.2.9Plot Conducted emission test result (“Phase” Lead)
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Plot 3.2.10Plot Conducted emission test result (“Neutral” Lead)
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